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            Item Description
            0.125 IN TK (+.0125 -.0125) X  48.0 IN W (+.375 -
            0.000) CAT X  337137 (N) A/T 3003-H22 COIL  C-
            102 TREAD SHEET BRIGHT FINISH  337137. ((NOT 
            MARKED))  NO ADDED OIL NOT INTERLEAVED 

                                                COIL SIZES: ID 20 IN HORIZONTAL  AXIS COIL 
                                                WGTS: MIN 6000 LB  MAX 10000 LB  
                                                MAX GROSS SKID WGT: 10500 LB  QUAN TOL +/-
                                                15 %  CQR 0282071 REV 01  CUST REQ 23-08-
                                                01  *** W/E 23-08-05 ***
                                                

Num   Package Ticket    Lot               Weight       Quantity     UOM          Inspector Clock Numbers       
---   ---------------   ---------------   ----------   ----------   ----------   ------------------------------
1     395944            437662            9875         1            PC           28111 47382                   
2     395954            437662            9470         1            PC           28111 47382                   
                                          ----------   ---------- 
                                          19345        2          

CQR:  0282071.1  -Specification Limits ---------------------------------------------------------------------------

                            UTS    TYS    EL4D                
Tmpr  Dir                   KSI    KSI    PCT                
H22   Longitudinal     Max                                    
                       Min  17.0   12.0   7                  

                                                     Other Other           
Chemical Composition           SI  FE  CU   MN  ZN   Each  Total Aluminum  
                        Max    0.6 0.7 0.20 1.5 0.10 0.05  0.15            
Alloy 3003              Min            0.05 1.0                  REMAIN   
Lot: 437662     - Mechanical, Physical, Metallography, Quantometer Results ------------------------------------------------- 
                          No->        UTS       TYS       EL4D      
Tmpr    Dir               Test        KSI       KSI       PCT       
H22     Longitudinal      2           23.1      20.4      11.2      
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Lot:  437662     - Mechanical, Physical, Metallograpy, Quantometer Results (cont.) -------------------------------
                                      22.8      20.4      11.3      

Cast Number    Chemical - OES  SI   FE   CU    MN   ZN    Other Each Other Total  
H8162041       Actuals         0.3  0.6  0.13  1.1  0.01 < 0.05     < 0.15      

This material was melted in the United States or a Qualifying Country [REF DFARS 225.872.1(a)]; it was manufactured in the United States 
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